
NEW MONEY AND REFUNDING ISSUE –BOOK-ENTRY ONLY	 Fitch Ratings, Inc.: AAA 
	 Moody’s Investors Service, Inc.: Aaa
	  S&P Global Ratings: AAA 

(See “RATINGS”)

In the opinion of Mintz, Levin, Cohn, Ferris, Glovsky and Popeo, P.C., Bond Counsel, under existing law, and assuming 
continued compliance with various requirements of the Internal Revenue Code of 1986, as amended, interest on the Bonds 
will not be included in the gross income of holders of the Bonds for federal income tax purposes. Interest on the Bonds is not 
a specific preference item for purposes of computation of the federal individual alternative minimum tax; however, Bond 
Counsel observes that, for tax years beginning after December 31, 2022, interest on the Bonds included in the adjusted financial 
[...]
the designated state agency responsible for the reuse, redevelopment, and operation of Devens. As part of 
this responsibility, MassDevelopment is responsible for providing all municipal services and serves a 
drinking water population of approximately 6,100 people. The Devens water system serves residential, 
commercial, industrial, and municipal users in Devens and includes approximately 354 service connections. 
 
PFAS are a family of chemicals widely used to manufacture common consumer goods and can be found in 
some legacy firefighting foams. PFAS has been called the “forever chemical” as it stays in the environment 
for a long duration and does not breakdown easily. In February 2018, PFAS levels were found to have a 
combined total above 70 parts per trillion (ppt) and exceeded the existing guidance of safe levels of PFAS. 
In October 2020, MassDEP published its PFAS public drinking water standard or Massachusetts Maximum 
Contaminant Level of 20 ppt.  In March 2023, the EPA proposed to set a Maximum Contaminant Level for 
two types of PFAS: 4 ppt for Perfluorooctanoic Acid and 4 ppt for Perfluorooctane Sulfonic Acid. 
 
The Devens water system consists of three primary well sources; Patton, Shabokin, and MacPherson Wells, 
the Grove Pond wellfield, two storage tanks and approximately 47 miles of water mains. In addition to 
exceeding the PFAS standards, the finished water from the Patton and Shabokin Wells exceeded the 
Secondary Maximum Contaminant Level for iron and manganese. Further, system inspections found that a 
plan to transfer water from the Patton Well to a treatment facility near the Shabokin Well using the exiting 
asbestos-cement (“AC”) water mains had to be abandoned because the AC pipe was degraded and would 
require extensive rehabilitation.  
 
The Project 
 
Pilot studies demonstrated that GreensandPlus™ filtering media is successful at removing high 
concentrations of iron and manganese and a PFAS treatment pilot systems using Granular Activated Carbon 
(“GAC”) and Ion Exchange (“IX”) contact chambers sites were successfully removing PFAS from source 
water. This project includes the construction of two 1.44 million gallons a day (“MGD”) water treatment 
plants (“WTP”) located at the Patton and the Shabokin well sites. The Patton WTP will treat source water 
from the existing well, while the Shabokin WTP will treat source water from the existing Shabokin Well and 
the future Sheridan Well.  
 
The new treatment facilities will include a GreensandPlus™ pressure filtration system for iron and 
manganese removal, GAC filters followed by IX contact chambers for PFAS removal. The WTPs will also 
have new chemical feed systems, a backwash recycling system, a settled solids waste system, baffled 
Clearwell and the required ancillary equipment and controls. Also included is construction of a new finished 
water main for the Patton WTP, new raw water, and finished water mains for the Shabokin WTP, and site 
restoration and miscellaneous work and cleanup necessary to provide complete and fully operational WTPs. 
 
Environmental and Public Health Impact 
 
The project will implement energy efficiency measures that include new water saving fixtures, the addition 
of variable frequency drive pumps, energy efficient heat, ventilation and air conditioning equipment, energy 



 

12 

efficient lighting, and optimized chemical feed systems. These improvements will have energy savings for 
the facilities and lower the overall carbon footprint of the water distribution system. 
 
By constructing new WTPs to remove iron, manganese and PFAS concentrations, public health and safety 
will be improved. The ingestion of elevated levels of manganese has been identified as a public health risk 
and MassDEP’s recent Office of Research & Standards guideline for manganese which closely follows the 
EPA Health Advisory for manganese. Humans are exposed to PFAS by consuming contaminated drinking 
water and adverse health effects in humans exposed to high levels of PFAS may include hepatic, 
cardiovascular, endocrine, immune, reproductive, and developmental effects. Also, studies have found that 
exposure to sufficiently elevated levels of PFAS may cause developmental effects in fetuses during 
pregnancy and in breast-fed infants.  
 
Economic Impact  
 
The Devens water treatment project is estimated to cost just over $27 million. Because this project was 
tackling PFAS mitigation it was eligible for two incentive programs offered by the Trust. First, all 2021 
Drinking Water PFAS mitigations projects were awarded 20% loan forgiveness using American Rescue Plan 
Act (“ARPA”) funds. This will save MassDevelopment nearly $5.5 million in loan principal. Second, this 
project is eligible for the 0% PFAS Mitigation Loan program which will save the community approximately 
$6 million in loan interest over the twenty-year loan term, totaling $11.5 million in savings. Providing these 
incentives allows public water providers to address serious public health dangers while reducing the impact 
on local rate payers. 
 

 Sustainability Bonds – Disadvantaged Community Program.  The distinction between the two series of 
New Money Bonds in both designation and use of proceeds is that the projects being funded from the proceeds of the 
Series 25B Bonds are located in communities that are identified as the most disadvantaged based on an Affordability 
Calculation described below.  This distinction formulates the basis for the social impact component of the 
Sustainability Bond designation for the Series 25B Bonds.  The use of proceeds for the Series 25B Bonds is limited 
to projects in communities categorized as Tier 3 communities under the Trust’s Disadvantaged Community Program, 
which determination is made at the time of the IUPs publication.   

The Safe Drinking Water Act and the Clean Water Act require states to develop affordability criteria to 
identify communities that need additional subsidization to afford the costs of constructing needed infrastructure 
projects.  The Trust labels those communities identified by the affordability criteria as Disadvantaged Communities. 
SRFs are required to provide a percentage of the annual DWSRF and CWSRF Federal Capitalization Grants as 
additional subsidy to these communities.  The Trust allocates the subsidy in the form of loan forgiveness and uses 
additional contract assistance from the Commonwealth to provide subsidy in excess of the amount funded by the 
DWSRF and CWSRF Federal Capitalization Grants.  The Trust developed the Affordability Calculation to identify 
Disadvantaged Communities and it is based on an Adjusted Per Capita Income (“APCI”) metric.  In addition to 
allowing the Trust to determine financial need, the APCI metric uses transparent sources of data that are publicly 
available. Pursuant to EPA guidance, the criteria must be based upon income, unemployment data, population trends, 
and other data determined relevant by the state.  The Trust and MassDEP use the following formula to calculate the 
affordability tiers: APCI = Per Capita Income * Employment Rate * Population Change. Based on the APCI formula 
described above, the Trust calculates APCI for the Commonwealth and its 351 individual municipalities annually.  
Communities that fall below the Commonwealth’s APCI are assigned into three (3) affordability tiers based on a 
community’s APCI as a percentage of the Commonwealth’s APCI.  The proceeds of Series 25B Bonds will fund 
projects in communities in the lowest tier, Tier 3, which are communities that have an APCI lower than 60% of the 
Commonwealth APCI, as determined during the IUP process. For further details on the Tiers, see Appendix C – 
“Series 25 Project Descriptions”.  

 

[REMAINDER OF PAGE INTENTIONALLY LEFT BLANK] 

  



 

13 

 

Series 25B Project Example. 

Town of Spencer  
Wastewater Treatment Facility Upgrades Project 
Series 25B Loan Amount $40,116,057  
Disadvantaged Community: Tier 3 
UNSDG Alignment: 3, 6, 9, 10, 11, 12 and 14  
 
Background 
 
The Town of Spencer (“Spencer”) is a rural community located in central Massachusetts, 12 miles west of the 
City of Worcester and 57 miles west of the City of Boston. Spencer’s wastewater treatment facility (“WWTF”) 
services approximately 1,600 residential and commercial connections with a maximum capacity of 1.08 MGD. 
The WWTF was originally constructed in 1946 and has had major upgrades in the 1960s and 1980s with smaller 
modifications since then. It is a uniquely designed plant in that it incorporates constructed wetlands for tertiary 
treatment prior to discharging to the Cranberry River.  Residents of Spencer were concerned that these constructed 
wetlands and discharges impact the quality of water downstream, including recreational water bodies such as 
Lake Quacumquasit and Quaboag Pond. 
 
The current WWTF, with many of its major components dating back to the 1980s, cannot meet the increased 
discharge requirements for the Spencer’s 2019 National Pollutant Discharge Elimination System (“NPDES”) 
discharge permit. The WWTF would be unable to comply with more stringent total phosphorus requirements. 
Additionally, the facility was unable to comply with copper discharge requirements which have led to the town 
being under an EPA administrative order. Finally, while not currently limited under NPDES requirements the 
town and planners are anticipating future total nitrogen requirements that the WWTF would not be able to meet.  
Spencer must meet these new NPDES requirements by December 2024.  
 
The Project 
 
This project involves upgrading the WWTF to meet more stringent phosphorous and copper permit requirements, 
achieve nitrogen removal goals, improve safety for plant workers, and upgrade aging infrastructure. The main 
components of this project include abandoning the constructed wetlands discharge process for more modern and 
effective treatment processes, installing upgraded influent screening and grit removal systems to increase solid 
materials removal such as paper and plastic while also increasing screening capacity during high flow events.  
 
The current influent four pump system that is at the end of its useful life will be replaced with a more efficient 
and dynamic two pump system. With the abandonment of the constructed wetlands, a new tertiary treatment 
system is required to meet NPDES discharge permit requirements for phosphorous and copper removal. A new 
tertiary treatment building will be constructed to house rapid mix tanks for chemical addition, chemical storage 
facilities, disc filters, ultraviolet disinfection, and flow meters. The basement of the facility will house return 
activated sludge pumps, waste activated sludge pumps, and a new plant water pumping system. 
 
Finally, the WWTF accepts septage and brewery waste, which represents a significant amount of influent loading. 
This project will reuse existing infrastructure to provide flow measurement capabilities, add septage screening, 
separate storage tanks for septage and industrial/brewery waste, the ability to discharge septage to rotary drum 
thickeners or plant influent for load management, and adequate storage to handle multiple days of septage 
acceptance. Two abandoned primary clarifier tanks will be repurposed to handle septage storage and fitted with 
removable covers for odor control purposes. 
 
Environmental Impact and Public Health Impact 
 
Elevated levels of phosphorous are known to negatively impact aquatic life by accelerating algal growth, which 
impacts water quality, aquatic food resources and habitats, and decreases the oxygen available to fish and other 
aquatic life. Some algal blooms produce elevated toxins and bacteria growth that can make humans and animals 
sick. In addition, high concentrations of copper produced by the plant can also be toxic to aquatic life.  



 

14 

 
Reducing nitrogen, phosphorous and copper will ensure that the local water bodies, wetlands, and several 
endangered species are not harmed by the WWTF discharges. Improvements at the WWTF will improve water 
quality by limiting nutrient discharges and bypass events. Additionally, occasional secondary treatment bypass 
events result in flows being diverted directly to the constructed wetlands where untreated wastewater is lost to 
groundwater. There are residents in the area on private wells and residents downstream that live on Quaboag Pond 
and Quacumquasit Pond and there is fishing activity along the Cranberry River and downstream waterbodies. The 
public health risk to drinking water and recreational activities due to discharges will be greatly diminished with 
the completion of this project.  
 
Economic Impact 
 
The total projected cost of the WWTF upgrade is approximately $47 million and Spencer will save approximately 
$23.6 million in total debt service by utilizing the Trust’s financing. Through the CWSRF program, Spencer can 
take advantage of two programs for savings on the loan.  First, Spencer received approximately $6.6 million in 
loan forgiveness, 9.9% or $3.8 million as a result of its designation as a Tier 3 Disadvantaged Community and an 
additional 7.5% or $2.8 million from ARPA funds.  Second, this project was eligible for the 0% Interest Rate 
Nutrient Enrichment Reduction loan program, which will save Spencer $17 million in interest costs over the 
thirty-year loan term. 

 
Project Evaluation and Selection Process  

Applicants for Trust financing under the MTA Program are required to complete an application form that 
includes general recipient information, financial information, terms of the financial assistance required, and, if 
applicable, demographic and system information.  The projects to be funded by the Trust are selected on an annual 
basis.  Each year, the Trust’s state-level partner, MassDEP, selects projects to be financed and publishes the 
information in the Clean Water and Drinking Water IUPs.  

MassDEP engineers review detailed project specifications and rank the projects against criteria that measure 
the severity of the problem being addressed, the sensitivity of the environment affected by the problem, and the 
appropriateness of the proposed solution to the described problem.  For more information regarding the project 
selection process, see the Final 2023 Clean Water IUP and the Final 2023 Drinking Water IUP at the following 
address:  https://www.mass.gov/state-revolving-fund-srf-loan-program.  For additional information on the Trust’s 
partnership with MassDEP, see “THE TRUST.” 

Management of Bond Proceeds  

The proceeds of the New Money Bonds will be deposited into segregated CWSRF and DWSRF accounts 
within the Project Fund.  Each project funded from the proceeds of the New Money Bonds or SRF Programs Funds is 
individually tracked internally at the Trust and the MassDEP offices.  The accounts are invested using the Trust’s 
Investment Policy, which allows for investment in municipal obligations rated AA or higher, direct obligations of the 
U.S. government and federal agencies, and secure money market funds, including a Commonwealth combined 
investment fund, the Massachusetts Municipal Depository Trust. 

Post-Issuance Reporting  

The Trust will report on the net proceeds of the New Money Bonds once a year in its Annual Report to the 
EPA and will list the progress of the projects and the continued use of proceeds.  The reporting on the New Money 
Bonds will also be included in an appendix of the Trust’s Annual Report.  The Trust will report on the New Money 
Bonds until all New Money Bond proceeds have been fully expended.  The report will be in substantially the same 
form as is presented in Appendix C, which provides detailed project descriptions and mappings to the UN SDGs.  The 
Massachusetts Clean Water Trust Annual Reports, including its final report with respect to the Refunded Bonds which 
was included in the 2018 Annual Report, are available at the following address: https://www.mass.gov/info-